
PARTS BREAKDOWN
MODEL PM-CN-0150N-S
ITEM 48367

Serial Numbers 000001-999999 (page 2 - 3)



Page 2

Parts Breakdown

Model PM-CN-0150N-S 48367 Serial Number 000001-999999



Page 3

Parts Breakdown

Item 
No. Description Position Item 

No. Description Position Item 
No. Description Position

AV373 CROSS GROOVE COUNTERSUNK 
HEAD SCREW FOR 48367 1 AV393 MOTOR COVER FOR 48367 21 AV413 ELECTRIC PUSH-BUTTON 

SWITCH FOR 48367 41

AV374 PIN FOR 48367 2 AV394 ECCENTRIC SHAFT FOR 48367 22 AV414 CROSS RECESSED PAN HEAD 
SCREWS FOR 48367 42

AV375 RIGHT COVER PLATE FOR 48367 3 AV395 LEFT BRACKET FOR 48367 23 AV415 CIRCUIT BOARD FOR 48367 43

AV376 PRESSURE WASHER FOR 48367 4 AV396 M6 HEX NUT FOR 48367 24 AV416 CIRCUIT BOARD BOX FOR 
48367 44

AV377 M4 HEX NUT FOR 48367 5 AV397 HEX HEAD CAP SCREW FOR 
48367 25 AV417 10MM RUBBER RING FOR 

48367 45

AV378 M6 HEXAGONAL THIN NUT FOR 
48367 6 AV398 MD150-2 AUXILIARY SHAFT 

GASKET FOR 48367 26 AV418 CROSS RECESSED PAN HEAD 
SCREWS FOR 48367 46

AV379 UPPER BOARD FOR 48367 7 AV399 POWDER METALLURGY 
PRESSED GEAR FOR 48367 27 AV419 Φ5 SPRING PAD FOR 48367 47

AV380 SUPPORTING SLEEVE FOR 
48367 8 AV400 IMPROVED GAP PAD FOR 48367 28 AV420 BASE FOR 48367 48

AV381 SHAFT HEAD GASKET (LARGE 
HOLE) FOR 48367 9 AV401 16 TYPE SHAFT SLEEVE FOR 

48367 29 AV421 LARGE ELECTRIC FOOT (NEW) 
FOR 48367 49

AV382 ROLLER LARGE GEAR FOR 48367 10 AV402 SHAFT SEAT (TYPE 2 ELECTRIC) 
FOR 48367 30 AV422 Φ4 FLAT PAD (LARGE) FOR 

48367 50

AV383 CONNECTING SHAFT FOR 48367 11 AV403 LEFT COVER PLATE FOR 48367 31 AV423 CROSS RECESSED PAN HEAD 
SCREWS FOR 48367 51

AV384 RIGHT BRACKET FOR 48367 12 AV404 HANDWHEEL COVER (20 TYPE/
7-HOLE) FOR 48367 32 AV424 M6 DOUBLE HEADED SCREW 

(150) FOR 48367 52

AV385 SPINDLE BEARING FOR 48367 13 AV405 PAGODA SPRING FOR 48367 33 AV425 MD150-2 DC MOTOR FOR 
48367 53

AV386 BLUNT GASKET FOR 48367 14 AV406 Φ5 SPRING PAD FOR 48367 34 AV426 GEARBOX FIXING SCREW FOR 
48367 54

AV387 BLUNT HEAD (ORDINARY TYPE) 
FOR 48367 15 AV407 M5 HEX NUT FOR 48367 35 AV427 MOTOR SPACER FOR 48367 55

AV388 INJECTION SCRAPER FOR 48367 16 AV408 HANDWHEEL COVER FOR 48367 36 AV428 GEAR SHAFT PIN FOR 48367 56

AV389 ROLLER SPINDLE FOR 48367 17 AV409 20 TYPE DECORATIVE RING FOR 
48367 37 AV429 COMBINATION HELICAL GEAR 

FOR 48367 57

AV390 ROLLER SECONDARY SHAFT 
SPINDLE FOR 48367 18 AV410 POWER CORD FOR 48367 38 AV430

WALL MOUNTED 
INTERMEDIATE GEAR 
(POWDER+INJECTION 
MOLDING) FOR 48367

58

AV391 ROLLER PLATE FOR 48367 19 AV411 PLUM SHAPED SOCKET 
COMPONENT FOR 48367 39 AV431 FIXED PLATE COVER FOR 

48367 59

AV392 UPPER SCREW (LONG) FOR 
48367 20 AV412

INTERNAL WIRING OF TYPE III 
ELECTRIC BUTTON SWITCH FOR 
48367

40 AV432 Φ6 SPRING PAD FOR 48367 60

Model PM-CN-0150N-S 48367 Serial Number 000001-999999


